X2 LIk AEFHAIA

SD-6V-B
IN="J") X}
PARTS LIST

VAP EtatRNEH



& HXICELT

(1) BREXOHBER, FEORMER - 2—- F&HT - BREH - HRELTHE
L (RF 3

(2) EXHROBRIEZMNT LA,

(3) HifEMmELd. CoMERBH2HEMRV27T,

(4) BEBCHMEXHBRIILZTOT. RHCEHEUHC 27,

(5) RREBEF LV BHOWRTIED, CLAsBEVDHY 2 TOTHRERT LA
ADL, BEXW0ET,

®NOTICE (Reques for Customers)

(1) In placing an order for parts, be sure to specify the index number in this liems and

the number of parts.

( 2 ) Return of ordered goods cannot be accepted.

(3 ) Be sure to use the standard parts listed herein as repair parts.
Use of other maketed or similar goods often causes a deterioration of performance
and an earlier damage.

(4 ) Since orders for parts rush in during the demand season, earlier order are
recommended.

(5 ) Asinsomo cases forms and dimensions may be different owing to remodelling or

modifications, order parts upon notting the model number.



&

B R
CONTENTS

o3

SECTION NAME

o i

M m ) (@) w >

FSURZT w3 —ABBE

TRANSMISSIONGASEGROUP *"""" s sssssss s s

FSUAZ VY I UFT-MBIR

TRANSMISSIONGEARGROUP """ s sssssssssssmsess s s sssnssasens e

il SO
HANDLEGROUP

2 bO-)UBBE

R TRBIR

2352 08%

I =L T3 - Nlbkh)—BiE

ENGINE - FRAME. TENSION & BELTCOVERGROUP

0 - RIRAR

WHEEL & TAILWHEELGROUP **" " s

1M - TREF

ACCESSORYPARTS £ TOOLGROUP '~ eeesesssssess s

FA=N\=SA R TR (RTEIRTRIE) oo ivvvmiiiiiniriininrisssninasssisssessssnnananss

@ EWIIUER GBI3OLN-391

PAGE

13

17

g 2]

- 25

29

31

33



FSURAZTVI I —ABIE
+ TRANSMISSION CASE GROUP




FSOAZTVY IS - AR
« TRANSMISSION CASE GROUP

s a—k &2 B & % W ui| W
No. CODE No. PARTS NAME QTY REMARKS
A-01| S600005000 = w3V o=9FASS'Y TRANSMISSION ASS'Y | 1 | Efat4770

1| S60 8111 000 | Sw¥arh—2 (X)) CASE, transmission (L) 1

2| S60 0111 000 | 3w¥arh—2A (%) CASE, transmission (R) 1

3| M600116 000 | Favartr PLUG, oil (inlet) 1

4| 9BT 1001 203 |avAZ&HENLE MI0x12¢ P15 | BOLT MI0x12¢ P15 1

51 90W1022 200 | =D wrv— 1

6| 9BT 0701 603 | @vAZ &N b M7x16¢ | BOLT M7x16¢ | 24

7| 9SWO0700 003 | 7344 % M7 WASHER, spring M7 24

8| ONTO0700 003 | @whZ+w b M7 NUT M7 24

9| 9BT 0801 603 | v AZ#HN b M8x16¢ | BOLT M8 x 16 ¢ 3
10 | 9SW0800 003 | 28344 % M8 WASHER, spring M8§ 3
11| 9NT0800 003 | @ A2+ v b M8 NUT M8 3
12| 9BT 1002 003 | @A ZHKN b M10=20¢ | BOLT MIOx20¢ | 4
13 | 9SWI1000 003 | 2444 2 M10 WASHER, spring MI10 10
14 [ ONT1000 003 | avAZ+w b MI0 NUT M10 4
15| M580311 000 | 74V 2> 74k—nyk ROD, low speed shifter 1
16 | M580312 000 | FA V2 ¥ 7 8—=74—2 FORK, low speed shifter 1
17 | M070313 001 | *7&—ay RkavvFxr WASHER, copper ¢ 10 (inside) 6
18 | MO70314 000 | 72— w KL% SPRING, tightening shifter %
19| 9SB 2500 000 | AF—IH— 5/16"(¢8) | BALL, steel 516" (¢8) | 2
20| 9ST 0302 003 | 7V Y #3x204 | PIN, split #3x20¢ 2
21 | M580313 000 | awvyoy7A—uwvl ROD, high speed shifter 1
22| M580314 000 | ao V2 7R—T%—7 FORK, high speed shifter 1
23 | M580315 000 | YYawy7R—7—A ARM, shifter 1
24 | 90R1200 001 | OV > ¢12 NOK T302 ‘0" RING ¢12 NOK T302| 4
25| M580316 000 [ avwrayy7ix—awk ROD, shifter 1
26 ( M580317 000 | awwrawy7h—74+—2 | FORK, shifter 1
27 | S60 0313 000 | 7 & —HhF— COLLAR, shifter 1
28 | ONT1000 013 | @A 2ZF v b MI10 P125 | NUT MIO P125 | 6
29 | S60 0314 000 | 7 &2—7—A ARM, shifter 1
30 | M621019 000 | a4 >~ bLas— LEVER, joint 1
31| 9SP 0402 205 | AF N 7 @4x22¢ | PIN, spring ddx221¢ 1
32 M810223 000 | 25 wF74=2¥+7 b (EXY) | SHAFT, clutch fork (L) |
33| MB10222 000 | 259F74A—=2%7 b (3F) | SHAFT, clutch fork (R) 1
34 | M810240 000 |HA KZFZvFT74—2 FORK, side clutch 2
35| 90S 1218 050 | A4 o—i SEAL, oil 2
36 [ 9TP 0402 200 | ¥—/8—K 94x22¢ | PIN, taper 04x22¢ | 2
37 | M520246 000 | Fx—> 1Y% SPRING, tighting chain 1
38| S60 0218 000 | F=—NnD 4 SPRING, tighting chain 1
39| 9ST 0301 203 | 7V K> ¢3x12¢ | PIN,split $3x12¢ 1




FSORAZVL 3T —-AMEk
» TRANSMISSION CASE GROUP




FSOAZTVY I —ABE

« TRANSMISSION CASE GROUP

ST s & % W u| w =

No. CODE No. PARTS NAME QTY REMARKS
40 | S60 1012 000 | ¥4 K25 v Fhii— COVER, side clutch 1
41 | 9BT 0702 003 |mwAZHKN b M7x20¢ |BOLT M7x20¢ | 2
42 | 9SWO700 003 |7$AHH M7 WASHER, spring M7 2
43 | ONTO700 003 |mwhH2ZF vk M7 NUT M7 2
44 | 9BT 0810 003 |mwAhZ#n b M8x100¢ |BOLT M8x100¢ | 1
45 | 9SW0800 003 |28FHH % M$§ WASHER, spring M8 3
46 | ONT0800 003 |mwH2F vk M8 NUT M8 3
47 | S60 0911 000 |F x> UHA K GUIDE, change 1
48 | 9BT 0802 003 |mwAZHN b M8x20¢ |BOLT M8x20¢ | 2
49 | M970412 001 | RZ /Kt SPRING, stand 1
50 | 122 1821 000 | A4 n=e—2 23¢ MARK 1




FSUAZVDavFT—-RBRF
« TRANSMISSION GEAR GROUP

42



FSOAZvLavF—-MBR
» TRANSMISSION GEAR GROUP

®s| a—F &= 8 & ® ® Hit| % =
No. CODE No. PARTS NAME QTY REMARKS

B-1 [ S60 0211 000 |>=¥ 2 SHAFT, main ]
2 | S60 0212 000 |¥ayZ¥¥— GEAR, main shaft 1
3| M580232 000 |ammoAYV 2T 2 A5 A MFEH 3| WASHER, thrust 1
4 | M810225 000 |2 o FrRUFy— GEAR, transmission 1
5| 9RS 2200 005 | AFwF) 7 S-22 RING, snap S-22 2
6 | 9RR4000 005 | AFwFV ¥ R-40 RING, snap R-40 3
7 1 9BB 6203 002 | HK—=np)2¥r #6203 . 2RS| BEARING, ball ~ #6203.2RS| 2
8 | 90S 1740 0802 | A4 wr— SC-17408 | SEAL, oil SC-17408 1
9 | 9SC 4000 500 |¥—nFrvS ¢ 40 CAP, seal ¢ 40 2
10 | S60 0213 000 |~»v2o 2 SHAFT, change 1
11 | S60 0214 000 |Fz>oFvr— GEAR, change 1
12 | M580212 000 |awyo¥vr— GEAR, high speed ]
13 | M580224 000 |>ao2¥HA WASHER, main shaft 1
14 | M58 0233 000 |aworFrRu¥y— GEAR, transmission 1
15 | 9BB 6204 000 |HR—nx7Y 27 #6204 BEARING, ball #6204 |
16 | 9RR 4700 005 | RFv IV 7 R-47 RING, snap R-47 1
17 | 9SC 4700 500 |>—nFvrv7 o 47 CAP, seal ¢ 47 1
18 | S60 0215 000 |2¥ 2% v— GEAR, second shaft 1
19 | M58 0214 000 (22 SHAFT, second 2
20 | M58 0216 000 |22 A45— COLLAR, second shaft 2
21 | M230258 001 |2sw 2o 2¥H A WASHER, back shaft 2
22 | M07 0234 002 |A¥Y%¥+7 b3tz (Y b) ¢10| WASHER, copper (out) ¢ 10 2
23 | MO7 0313 001 |¥74—uay kaw,sy*> ¢10 WASHER, copper ¢ 10 4
24 | NB 1620 132 |=— K7 Y% KT-162013 | BEARING, needle KT-162013 | 4
25 | 9SW1000 003 |[/754HH 2% M10 WASHER, spring M10 6
26 | ONT1000 013 (v AZ2F+v b MI10 P125 |NUT MI0 P125 | 4
27 | M58 0229 000 |23y ZF¥— GEAR, back 1
28 | M810214 000 (372 SHAFT, third 1
29 | M810215 000 |3vZFY— GEAR, third shaft 1
30 | M810216 000 |3¥ZAHF— COLLAR, third shaft 1
31 | M070221 001 |4 A(B) WASHER(B) 1
32 | M070237 000 [#A7—=Y%7h39280%> (Y1) 616 WASHER, copper ¢ 16(out) | 2
33 | M070238 000 |#7=>+%7havivEr (9F) ¢16| WASHER, copper ¢ 16 (in) 1
34 | NB2226 132 |=— K7 2 KT-222613 | BEARING, needle KT-222613 | 2
35 [ 9BT 1002 013 |[mwAZFbh MI0x20¢ P125/BOLT MI0x20¢ P1.25 2
36 | 9FWI000 003 | eZHH A M10 WASHER, plain  M10 2
37 [ G83 0126 000 |+ 2¥+— GEAR, axle shaft 1
38 | M810329 000 |>+v>2 SHAFT, axle 2
39 | G83 0127 001 |AV—F-C SLEEVE - C 2
40 [ MBI 0221 000 |4 KZ2ZvFERIIA SPRING, side clutch return 2




FSORAZvLaF—RR
TRANSMISSION GEAR GROUP

42



FSOAZVI 3 FT MR

« TRANSMISSION GEAR GROUP

[iu®s| a—r &5 g & % & u| ® =
No. CODE No. PARTS NAME QTY REMARKS
41 | M070232 000 | >—nAHThHhF— COLLAR, seal support 2
42 | M810331 001 |F+A¥2 SHAFT, center 1 | 19¥12A=3Y
43 | 9SB 1250 000 | AF—iK—) 532" BALL, steel 5/32" 48
44 | 9BB 6007 000 |HR—n~x7) ¥ #6007 BEARING, ball #6007 2
45 | 90S 3562 1914 | A4 v¥—iv QLFY-35621319 SEAL,cil QLFY-35621319 2
46 | 9RR 6200 005 | AFvFV ¥ R-62 RING, snap R-62 4
47 | M810226 000 |H—20w/ WR-35S CLIP, circle WR-35S 2
48 | M810227 000 |H—2ZV v AR-415S | CLIP, circle AR-415S 2
49 | S60 0216 000 |FawhrFr— GEAR, middle 1
50 | M580236 000 |aworFavhros SHAFT, middle |
51 | M58 0238 000 |awwFawh>y2avh5—|COLLAR, middle shaft l
52 | MI30227 001 |s8wZ3oHHi WASHER, back 1
53 | M520247 000 | R 7w >+— (VY b)) MI2 WASHER, copper M12(out) 2
54 | M520248 000 | ko Dwvsvy— (UF) MI2 WASHER, copper M12(in) 1
55 [ ONB2024 172 | =— K7 >4 KT-202417 | BEARING, needle KT-202417 | 2
56 | 9SW1200 003 |2sA3HH A MI2 WASHER, spring M12 2
57 [ ONT1200 013 [awAhZF v b MI2 P15 |[NUT MI2 P15 2
58 [ S60 0217 000 |(Z5>2v 2 SHAFT, crank 1
59 | M580240 000 |av oY I AhT— COLLAR, rotor shaft 1
60 | 9BB 6206 000 |HR—nxF7Y ¥ #6206 BEARING, ball #6206 2
61 | 90S 3062 1415 | A4 V¥ —iv TCHY-30621314 SEALoil TC5Y-30621314 2
62 | SRCO500 481 |o—5—F x>  5/8"x48¢ CHAIN, roller ~ 5/8"x 48 ¢ 1
63 | M810332 000 |FAVZ2AH5— COLLAR, center 2 |19¥12A=3
64 | INB2226 172 | =—FKna~T Y7 BEARING, needle 4 | 19%12R3Y
65 | 9BB 6203 000 |HR—nx7N ¥ #6203 BEARING, ball #6203 1




N\ FIVEEER
. HANDLE GROUP




I\ RIVEER

. HANDLE GROUP

TN L R wR| w %
No. CODE No. PARTS NAME QTY REMARKS
C-11 S60 0611 001 | N FENZL—A FRAME, handle 1

2| M830619 000 | 7rEYHFavv—2 A MARK A, safety working ]
3] 9BT 1212 003 |avAhZENMB MI2x120 ¢| BOLT MI2x120¢| 1
4| 9BT 1213 003 | avAhZENb MI2x 130 ¢| BOLT MI2x130¢| 2
5[ 9SW1200 003 | 7sA4H A MI2 WASHER, spring M12 4
6 ONTI1200 003 | mwhoFwv b MI2 NUT MI12 4
71 S60 0612 000 | N EDA BRACKET, handle 1
8| MAD0453 000 | 27 A H¥HE A WASHER A 1
9 M400467 000 | 274 HHA B WASHER B 1
10 | M40 0463 001 | N EZ AV Fw b NUT, handle tightening 1
11| M400422 000 | N FraTA4EY PIN, handle fix 2
12 | M400429 000 | a7 A Eawisz SPRING, fix pin 2
13 | S60 0613 000 | N> K HANDLE 1 | ERET7Y) I8
14 | 124 0618 000 | v/ K=Y GLIP, handle 2
15 | S60 0614 000 | N>/ Kidrs— COVER, handle 1
16 | S60 0615 001 | "> Kuw—2 MARK, handle 1
17 | 9TBO0501 203 | 2w ¥ 72y M5x12¢ | SCREW, tapping M5 x 12 ¢ 2
18 | 9FW0500 003 | &4 % M5 WASHER, plain M5 5
19 | M09 0814 000 | 225 v Fhis— COVER, main clutch 1
20 | 8HAD435 000 | a2 o vFe—2 MARK, main clutch 1
21 | 9CR 0501 053 | eZssxvF a4y M5x10¢ | SCREW M5x10¢ 3
22 | 9SW0500 003 | 7sA4HH & M5 WASHER, spring M5 3
23 | M812312 000 | Ars—hROWHE ISV 1
24 | M812311 000 | A4 v FAs— 1
25 | 8MAO0027 000 | ¥4 >v—2 1
26 | 8MAQO009 000 | PO ragve—2 |
27 | S60 1431 002 | > X4 BRACKET, can 1 Eﬂ_’{é;;lj,‘;?ijf!gmﬁm
28 | 9BT 0601 203 | @ AZ &L b M6x12¢ |BOLT M6x 12 ¢ 6
29 | 9SWO0600 003 | 78R HAH A M6 WASHER, spring M6 6
30 [ 9SWO0B00 003 | 2¢24H 3 M8 WASHER, spring M8§ 4
31| S60 1435 001 | Kkvazxrrobri4 BRACKET, sub tank 1
32 | ONTO0600 003 |wvAhZFw b M6 NUT M6 2
33 | 8MAQ007 000 | ZZ v FVIis—Fa oL 7—7 1
34 | FA25128A FAVARAVF SWITCH, stop 1 | 2o BR&
35| 124 0646 001 | Af wFrrFava—F WIRE, switch 1 | BBt7Y, 7-A8H
36 | 8MAQ027 000 | FA Y KAy (D2 29FF4Y) 7= 1
37| S60 0620 000 | XA P Ur4 A BRACKET 1
38 | 9BT 0801 603 | A b M8x16¢ | BOLT M8 x 16 ¢ 4




2 bO-)UESE
- CONTROL GROUP




a2 hO-)VESR
. CONTROL GROUP

lRi®s a—r &2 N uit| W x
No. CODE No. PARTS NAME QTY REMARKS
D-1 | EI2 6013 000 |ZZ vF VL Ii—ASSY LEVER ASS’Y, clutch 2 | 0222H

2 | M830618 000 | /N> KhA kow—2 MARK;, handle turn 1

3| M540618 000 | NrRuTavhv—2 MARK; handle up and down | |

7| [———

5 M090821 001 |>aZovFuLii—ul SUPPORT, main clutch lever | 1

6 | M090821 000 |22 FvFLis—ir SUPPORT, main clutch lever | 1

7 1 9RS 1200 005 |[AFwFY ¥ S-12 RING, snap S-12 2

] [

9 | S60 0815 001 |>=2ZovFLai— LEVER, main clutch 2
10 [ 124 0831 000 |ZV w7 (7H) (3¥3D) GLIP (red) (RIGHT USE) 1
11 | 9BT 0601 173 |AAZ7+YFbA%AY M6x102|BOLT M6 x 10 ¢ 2
12 | S60 0816 002 |Y©DavZzovF74¥— WIRE, clutch ]
13 | S60 0817 000 |@—Z&—25vF74F— WIRE, rotor clutch 1
14 | M09 0820 000 |74 Y*—TaAf b JOINT, wire 2
15| M090822 001 |FT>¥3>25>Z7FN] BOLT, tension crank 2
16 | M66 0840 000 |74 ¥—F—V BOOT, wire 2
17 [ MI31754 000 | 5> akwikYiiz SPRING, stretch tension 1
18 | ONTO0800 003 |y AZF v b M8 NUT M8 2
19 | ONL 0600 053 |wwZFv b M6 NUT, lock M6 3
20 | MO8 1016 000 |k 7XvEY ¢58x175¢ PIN,clevis ¢58x175¢ 3
21 | 9ST 0151 503 |7V ¥ ¢ 15x15¢ | PIN, split plox15¢| 3
22 | S60 0917 000 (Fx>PLit—=yaAf b i JOINT, change lever 1
23 | 9BT 0801 603 |mwAZKNL b MBX{'&E BOLT M8 x 16 ¢ 1
24 | 9TP 0352 500 |F—,¢—¥ > ¢ 35x25¢ | PIN, taper $35x25¢| 1
25 [ S60 0918 001 |FxrTuis— LEVER, change 1
26 | 9BT 0602 203 |@wAZKLb M6x22¢ |BOLT M6x22 ¢ 1
27 | 9NL 0600 033 |awv A2+ v b M6 NUT, lock M6 2
28 | 124 0830 000 [ZVwF (zm) (eXxY=v) |GLIP(brack) (LEFT USE) 2
29 | S60 0914 000 |F=x>TH A RHKRA BOSS, change guid 1
30 | ONT 0600 003 |Fw b M6 NUT M6 1
31 | 9BT 0602 575 |avAh27+YFbARY M6x25¢|SCREW M6x25¢ 1
32 [ S60 0915 000 |FxzrPLIs—AT— STAY, change lever |
33 | S60 0916 000 |Fxov—7 MARK, change 1
34 | M380916 000 |Fxr¥hravdh RUBBER, change cushion 1
35 [ S60 1011 001 |[¥A KZZvFT4P— WIRE, side clutch 2
36 | E14 6003 000 | 75w FLis— LEVER ASSYY, clutch 1
37 | E24 6003 000 |a>ELIi— LEVER ASS’Y, combination |
B|---=---

39 | M40 0455 000 | A w hLT 4 +— WIRE, throttle ]
40 | S60 0413 001 |HxoFavtf 74v— WIRE, left & right control 2

_12_




a2 bO—-)UESR
+ CONTROL GROUP




J O-IVEEE
« CONTROL GROUP

mgel a-r 82 5 BO#% K uR| # =
No. CODE No. PARTS NAME QTY REMARKS
41 | M40 0457 021 |FooAhrho— COLLAR, center 2
42 | 9NL 0800 003 |mv 2wk M8 NUT, lock M8 2

43 [ 9CV 1500 001 |22~y Z 2~k CV-150A | BELT,free up  CV-150A 2




R TRIR
» PUMP GROUP

14478 E-04 2%F{IB E-03
EAFCT VY EAHBT VY

_15__



R TRR

. PUMP GROUP
LS a-F &8 5 8 & ® uw| W %
No. CODE No. PARTS NAME QTY REMARKS
E-O1 | S60 1402 005 |¥a19=a19%—JASS'Y GAGE ASS'Y 1 |E1~21
1| S60 1402 011 |4 —vkK 24 BODY, gage 1
2 | S60 1402 021 (A5 A4 F PIPE, glass 1 | ¢8x ¢12x424
3| S60 1402 215 |H T AL T RwF 2 | 45x9102x5¢4 b
4 ______
5 | S60 1416 031 |¥'—2 GAGE l
6 | S60 1417 164 |F w2 RISV T SPRING, check 1 [04x56x18x9
7 | S60 1402 051 |[¥34 >~ b JOINT 1
8 | S60 1402 071 | AV —F 08 SLEEVE 68 1 | ¢8Ixal0x7¢
9 | S60 1402 061 | ¢8M1A A2+ b NUT, piping @8 1
10 | S60 1402 121 |Fao=aviifS PIPE, suction 1
11 | S60 1402 131 |[FaD=aTKA BOSS, suction ]
12| ~====~-
13 | S60 1402 151 |F¥2v=aoHhF73 STEELNET, suction 1
14 | S60 1402 161 |F2v=avRAbyF) ¥ STOPRING, suction ]
15 | S60 1402 102 | 2> 2%+ w7 (B CAP, tank (B) 1
16 | S60 1402 200 | T LA X PLATE 1 |2t
17 | 9TB 0299 500 |+V7FHYF bFRAVE T2 Y| SCREW 1 |ST-¢29x95
18 | S60 1402 111 |&>Z7F ¥ v F(A) CAP, tank (A) 1
19 | S60 1402 171 |OY > % P-8 “0" RING P-8 1
20 | S60 1402 192 | 7X T2 — ADAPTER 1 |RC1/4 x M14P15
21 | S60 1417 114 | TK ELBOW 1 [E-23f¢
22 | S60 1402 092 | NfarFa—7 TUBE, hylon 1 | ¢6x68x1400¢
23 | S60 1417 084 | AV —7F SLEEVE 1 | o8 HifEY
02 | S60 1417 004 |RUTASS'Y PUMP ASS'Y 1 |E-24~46
24 | S60 1417 014 | R T K44 BODY, pump 1
25 | S60 1417 024 |av KA,s— COVER, rod 1
26 | S60 1417 044 |2V & — CYLINDER |
27 | S60 1417 054 | o w FASSY LOD ASS'Y 1 |E36 OV 7t
28 | S60 1417 064 |ER AT Y 2 SPRING, piston 1 [3x%294x58x6
29 | S60 1417 074 | AA v~ LEVEL, oil 1
30 | S60 1417 094 | 7&F%— ADAPTER 2
31 | S60 1417 104 |2aA 27 %— CONNECTOR 1
32 | S60 1417 124 |Fxv2H4 KB GUIDE, check (B) 1
33 | S60 1417 164 |FzwZAFV Y SPRING, check 2 [04x56x18x9
34 | S60 1417 174 |FxyvZH—N 5/16" BALL,check  5/16" 2
35 | S60 1417 194 |28v* PACKING 2 | 14x20%2t
36 | S60 1417 254 |OV % P-18 “0" RING P-18 4 |P-18
37 | S60 1417 244 |QV 7 P-30 “0” RING P-30 1 [P-30
38 | S60 1417 234 OV >~ P-42 “0" RING P-42 2 |P-42




R TRR
« PUMP GROUP

1247 E-04 2%FTA E-03
EACTYY FAHBTZYY




R TRBI%

« PUMP GROUP
lt&s a-F &2 s B % W | @ =
No. | CODE No. PARTS NAME QTY|  REMARKS
39 | S60 1417 224 | XA P¥— PKB-224 | SEAL, dust PKB-224 | 1
40 | S60 1417 154 | AV —F 6um SLEEVE 6 2 | ¢61x ¢8x45¢
41 | S60 1417 134 |\ NA A2 F 2 b NUT, piping 2
42 | S60 1417 114 | =K ELBOW 1 | E-23f
43 | S60 1417 214 | =T w v M5 WASHER, seal M5 3
44 | S60 1417 264 |F_aFXY M5x5¢ SCREW M5x5¢ 3 |SuUS
45 | S60 1417 274 | =N AL N MARK 1
46 | S60 1417 284 |[>—n AL NV MARK 1
47 | S60 1417 204 |,%vF > PACKING 1 | 1#£4TH
48 | S60 1417 144 |75~ PLUG 1 | 1£4TH
03 | S601418 002 |Fao=22/)\UB ASS'Y PIPE, injecter BASS'Y | 2 | 2%iIF E-43~58
49 | S60 1418 012 (Faxw=22%) PIPE, injecter 2
50 [ S60 1418 052 |,%vF > PACKING 2 |6x13x1t
51 [ S60 1418 032 | / X NOZZLE 2 | o5 2%&4TH
52 | S60 1417 174 |FxvZ&—N 5/16" BALL,check  5/16" 2 |sus
53 | S60 1417 164 |Fxv2AFY Y SPRING, check 2 |04x56x18x9
54 | S60 1418 042 |Fv 7 CHIP 2
55 | S60 1417 154 |AV—F 6mm SLEEVE Gmm 2 | ¢6Ixg8xd45¢
56 | S60 1417 134 | NA A>F v b NUT, piping 2
57 | S60 1418 072 |/s&x¥H 2 MI8 WASHER, spring MI8 2
58 | S60 1418 062 |+ h MI8 NUT MI8 2
04 | S60 1419 003 |Fao=a292)\UC ASS'Y PIPE. injecter CASSY 1 [ 1%4T8 E-59~T70
59 [ S60 1418 012 |Faw=awiil PIPE, injecter 1
60 | S60 1418 052 |/¢v* > PACKING I [6x13xIt
61 | S60 1419 011 | / X NOZZLE 1 |62 1&4TH
62 | S60 1417 174 |Fzw2H—N 5/16" BALL, check  5/16" 1 |sus
63 | S60 1417 164 |Fxzw I ATV 27 SPRING, check 1 |04x56x18x%9
64 | S60 1418 042 | Fv S CHIP |
65 | S60 1417 204 |,8v &> PACKING 1 [125x16x1t
66 | S60 1419 022 | 7HxF%— ADAPTER |
67 | S60 1419 033 [ ZA4aIVF¥T 1 | E-70f%
68 | S60 1418 072 | sA¥H A M18 WASHER, spring M18 1
69 | S60 1418 062 |+w b M18 NUT MI8 ]
70 | S60 1419 043 | AV =7 06 SLEEVE 66 1 | ¢6 BilEH
71 1 S60 1418 130 | "M orFa—7 06 TUBE 2 | ¢4x d6x600¢

_18_




9308k
+ CRANK GROUP

_19_



I3 08%
+ CRANK GROUP

i@ 2—F &% 5 & % W A B
No. CODE No. PARTS NAME QTY REMARKS
F-1 |S60 1411 001 |RXF M) Vr&4 MOUNT, pump fitting 1

2 |9PB 1416 150 |FFA4 AV pFva BUSH |
3 [ M230416 000 |Hr—=AY AV HS— COLLAR, tightening case 4
4 | 9BT 0805 003 |awhZHnb M8x50¢ |BOLT M8 x50 ¢ 3
5 [ 9SWO0800 003 |7sAhHH A M8 WASHER, spring M8 23
6 [ ONHO0800 003 |Fw b M8 NUT M8 b
7 | 9RS 1400 005 |AFuFN ¥ S-14 RING, snap S-14 1
8 | 9GNOB0O0 010 |7V A=w 7N A-MF6# % NIPPLE, grease  A-M6 6
01 | S60 1400 000 (OwHh—7—LAB ASS'Y LOOKER ARM ASS'Y 1 |9,10Evk
9 | S60 1401 002 [ h—T—LA(A) ARM, looker (A) 1 SN A=y T Wiyty
VIESNES ED)
10 | S60 1414 000 |g@vAH—7—LA(B) ARM, looker (B) 1 v bEXETS
11 [ 9CF 1000 011 |AALZ74T— CF10UU CAM FOLLOW CF10UU 2
12 | ONT1000 015 |awAhZFv b MI0 P125 |NUT MI0O P125 | 2 |AAL740-KfR
13 | 9SW1000 003 | 28444 & MI0 WASHER, spring  M10 4
14 [ S60 1415 001 |Abo—27 T+ A LR— ADJUSTER, stroke |
14' | S60 1420 001 |Ab@—=27Y+¥AZ— (X7 a3) | ADJUSTER, stroke(OP) 1 (215£4B 30
15 | M520723 000 | ABUVFEY PIN, fitting 3
16 | 9RP 0612 003 (RE > 663 “R” PIN 06 2
17 | 9BT 0602 003 |wvAZH b M6x20¢ |BOLT M6 x 20 ¢ 1
18 | NTO0600 003 |mvAhZz+w b M6 NUT M6 1
19 | 7BH0808 573 |owhZFik M8x85¢ |BOLT M8 x85¢ 2
20 | S60 1421 001 |25 27—A (X)) ARM, crank (L) 1
21 [ S60 9421 001 |25 22 7—A (3%) ARM, crank (R) 1
22 | 9KY 0703 500 |[F~— 7x7x35¢ |KEY Tx7=x35¢ | 2
23 | R43 0523 000 |¥HAQ WASHER (2) 2
24 | 9BT 1002 203 |@wAhZFENb MI0x22¢ |[BOLT MI0x22¢ | 2
25 | S60 1422 000 |ARA 77 —A ARM, swing 1
26 | S60 1423 000 |_7V 7O h SUPPORT, bearing 2
27 | S60 1447 000 |AH5— COLLAR 2
28 | 9BB 6203 001 |H—nx7)> #6203 RS |BEARING #6203 RS | 2
29 | 9RR 4000 005 |AFwFY ¥ R-40 RING, snap R-40 2
30 | S60 1448 000 |[A¥YF¥+7bh R SHAFT, with screw R 1
31 | S60 9448 000 |A¥YF2+7h L SHAFT, with screw L |
32 | 9BT 0802 503 |awvAhZFENb M8x25¢ |BOLT M8x25¢ |16
33 | S60 1424 001 (235 24— BALLANCER 2
34 | S60 1425 000 |voHYT ok HOLDER, conection 2
35 [ 9RS 7500 015 |ARF+v SV THSHZ S-75 |RING, snap THS S-75 2
36 | S60 1426 000 |v>Howo oo wirar(A) CUSHION (A), conecting shaft | 2
37 | S60 1427 000 |V w2 wva(B) CUSHION (B), conecting shaft | 2
38 | S60 1428 000 |vHwi 2 SHAFT, conection 2

- 20 -




2352 0mK%
+ CRANK GROUP




93 0B%

« CRANK GROUP
fu®s ok &5 8 R % & | W %
No. CODE No. PARTS NAME QTY REMARKS
39 [ S60 1429 000 | v oYY 2 Ub KA BOSS, conecting bush 2
40 [ RB1200 022 [V ¥ Z&HE=N (F=YV*) BOLL, rink THK RBL-12D 2
41 [ 90S 1218 500 |#4 = 0S-BJ-12185 SEAL, oil OS-BJ-12185 2
42 | 9SW1200 003 | sAHH A M12 WASHER, spring MI2 4
43 | ONT1200 023 |av A2+ bk MI2 P125 |NUT MI2 P125 | 4
44 | 90C0600 000 |AANAHvT M6 PL.0 CUP, oil M6 PL.O 2
45 | 9CR 0600 603 |F~a%¥ M6x6¢ PLO SCREW M6x6¢ P10 2
46 | 9FW0800 003 | EZHAH % M8 WASHER, plain M8 3
47 | 9ST 0251 503 |7V ¥~ $25%15 ¢ | PIN, split 025x15¢| 1
48 | S60 1441 000 |25 > 2 A= (EX)) COVER, crank (L) 1
49 | S60 9441 000 | ZZ 25— (1) COVER, crank (R) 1
50 | 9BT 0809 003 |mwAhZHKNb M8x90¢ |BOLT M8 x90 ¢ 2
51 | 9BT 1202 503 |mwAZ#Nn b MI2x25¢ |BOLT MI2x25¢ | 2
52 | 9FWI1200 003 | bSHAH 2% MI2 WASHER, plain ~ M12 12
53 | BMAD403 001 | b2y Vagkay MARK, volume discharge 1
54 | BMA4311 000 |F 224 AAL23/(A) MARK, caution (A) 1
55 | 8BMA(438 000 |F 2 A XA32(B) MARK, caution (B) 1
56 | S60 1445 000 | by FayVhrv—2 MARK, patent wish 1
57 | S60 1446 001 |[Fav=ao7h%F3v+4v—2|MARK, inlet depth control |
58 | BMA4347 001 | ALFavtfv—2 1

_22_




IV b=L- 70232 - Nk HN-BiR
+ ENGINE - FRAME - TENSION & BELT COVER GROUP




IVIY =L -Fo3y - NbbHN\—EE
+ ENGINE - FRAME - TENSION & BELT COVER GROUP

lams a—r &% s & % B w| W =
No. CODE No. PARTS NAME QTY REMARKS
G-1| CEG0021 560 | A4 ¥x>¥> GBIJOLN-391 | ENGINE GBI30LN-391 1
2| M881321 000 | 7aa 2 bk Asi— COVER, front 1
3| 8MA0464 000 | 7 bve—7 MARK, front 1
4| 9CRO601 213 | b7 RIXY M6x12¢ | SCREW M6x12 ¢ 2
51 128 0712 000 | V) ¥ A s— COVER, rear 1
51 128 0714 000 | TL>— 1
6| 128 0713 000 | #/8—2aF A4 Fv—ba 7V | PLATE, cover fix 1
7| 9BT 0601 203 | Kb M6x12¢ | BOLT M6x12 ¢ 2
8 [ 9SWO0B00 003 | 78444+ M6 WASHER, spring M6 2
9 [ 9NTO0600 003 | +v b M6 MENUT M6 2
10 | 9CR 0801 213 | P2 A% Y M8x12¢ | SCREW M8x12¢ 1
11| 9BT 0804 003 | mwAZHKILb M8x40¢ | BOLT M8 x 40 ¢ 4
12 | 9FW0800 003 | e Z7HH % M8 WASHER, plain M8 8
B| -=-=-=---
14 | 9NTO0800 053 | 2¢x¥YFFw b M8 NUT M8 4
15 | S60 0411 003 | =¥ > 7L—A FRAME, engine 1 | 1759H183 Y
16 | M380412 000 | = MUY T XA HT— COLLAR, engine bracket 6
17| 98T 0810 003 | @A 2K b M8x100¢ | BOLT M8x100¢ | 2
18 | 9SWO0800 003 | 2844 % M8 WASHER, spring M8 5
19 | ONTO0800 003 | mwAhZFw b M8 NUT M8 2
20 | 9BT 1010 503 | aw A 2K b M10x 105 ¢| BOLT MIOx105¢( 1
21 | 9SW1000 003 [ 283%H 2 M10 WASHER, spring M10 1
22 | 9NT1000 003 |awhZ+v b M10 NUT M10 1
23 | S60 0818 001 | = F—V— PULLER, engine 1
24 | M400439 000 | R FFS—Y— PULLER, main 1
25| 9KY0504 300 | N a0 F— 5x5x43 | KEY,parallel  5x5x43 1
26 | 9BT 0801 603 | @wAhZFIL b MEx16¢ | BOLT M8 x 16 ¢ 4
27 | 9VA0450 003 | VL b LA-45" V BELT LA-45" 2
28 | S60 0819 002 |~ b Ari—=AT—(E) STAY (E), belt cover 1
29 | S60 0812 000 |~ b A2s—ZAF—(M) STAY (M), belt cover 1
30 | 9SWO0600 003 | 7844 % M6 WASHER, spring M6 3
31 | 9BT 0601 603 | @wAZKILb M6x16¢ | BOLT M6 x 16 ¢ 3
32 | S60 0820 000 | <N bHIs—=54 X BACK PLATE, belt cover 1
33 | 9FW0600 003 | ke FHAH A M6 WASHER, plain M6 2
34 | 9SWO0800 003 | 78 AHH % M8 WASHER, spring M8 2
35 | 9BT 0801 603 | K b M8x16¢ |BOLT M8 x 16 ¢ 2
36 | S60 0813 000 |~ hAHx STOPPER, belt 1
37 | 127 5416 000 | ~v b Ari— COVER, belt 1 | BT Y
38 | 8MA0006 000 | <~ bhFavtfFao4v—2| MARK l
39 | M260833 000 | /7 KNOB 1




IV -b=L- T3y -NbhAN—-BE
« ENGINE - FRAME - TENSION & BELT COVER GROUP




IO -b—L-F0230 - NbHN—BRIE
« ENGINE - FRAME - TENSION & BELT COVER GROUP

[RtEs a—K &5 £ B & K HR| W %
No. CODE No. PARTS NAME QTY REMARKS

40 | M40 1711 000 [FT>¥arT7—A ARM, tension 1
41 | M660824 000 |7>>=3»an A-W3 17 | ROLLER, tension A-W 1
42 | 9RS 1200 005 |AFwFN ¥ S-12 RING, snap S-12 1
43 | M630817 000 |F>>=2 > bhUVIrHEILE BOLT, tension fitting ]
44 | W405B05X035 | F— 5x5x35¢ |KEY 5x5x35¢ | 1 [V MRER
45 | W207H08 AV 4 WASHER 1 |V ABER
46 | B0B0AOSX016 | & b M8x16¢ |BOLT M8 x 16 ¢ 1 |z URER&
47 | BMA3038 000 |# & FFv—2 1
48 | 8MAQ518 000 | =X v Fvrrve—20 1
49 | M841417 000 | BZ~n 1 [BHRAXS
50 | KWSE256AA | 233> o~ |

._26_




Hif - B8R - 773 BE%
« WHEEL & TAIL WHEEL - OPTION GROUP

AT 38 29




H.

Hif - B - 773 BE
WHEEL & TAIL WHEEL - OPTION GROUP

uaide 2—F &5 s & & K uit| ®w =
No. CODE No. PARTS NAME QTY REMARKS
H- 1] S60 1111 000 | &4 —F2—7F TUBE, wheel 2
2| M261111 000 | ¥ +¥v2¥ Y PIN, axle 2
3| 9RP 1023 000 |RE > 610 “R” PIN 610 4
4| C250040 0090 | TAZ ¥V (XY) 4009 | TIRE ASS'Y (L) 400-9 1
4| C250040 0091 | TAY Y (3%) 4009 | TIRE ASSY (R) 400-9 1
5| M261112 000 | A =& R BOSS, wheel 2
6| 9BT1002 013 | @y A2 b MI0X20 ¢ P125 | BOLT MI0x20¢ P125 8
7| 9SW1000 003 | /¢ 44 % M10 WASHER, spring M10 8
8| M261114 000 | R4 —A¥ > 610 PIN, wheel 610 2
01| $60 1120 000 | EVUY (V) WHEEL, tail ASS'Y 1 | 2%478 9~18
9| S60 1121 000 | ¥V ¥ s SHAFT, tail wheel ASS'Y 1
10 | S60 1122 000 | AZ v—s8—=¥+ 7 } SHAFT, scraper 1
11| S60 1123 000 | AZ v—rs—H5— COLLAR, scraper 2
12 | S50 1412 000 | &A= WHEEL 2
13 | S50 1414 000 | AZ L—rs— SCRAPER 4
14 | S50 1416 000 | 7<% SPRING 2
15| M70 1115 000 | 7y ¥ BUSH 4
16 | M70 1116 000 | ## % (A) WASHER (A) 2
17 | 9ST 0302 003 | 7Y ¥ $3x20¢ | PIN, split 63x20¢ | 2
18 | 9ST 0504 003 | 7V ¥~ 65x40¢ | PIN, split 65x40¢ | 2
19 | S60 1124 000 | A b wrs— STOPPER 1
02 | C021002 000 | #vEUYEY b 1 | \3IRTIYay
20 | S60 1131 000 | 2> ¥V v T7A—2 FORK 1
21 | S50 1412 000 | A —n WHEEL 1
22| M701115 000 | 7y ¥ BUSH 2
23| S60 1132 000 | 2> ¥V vo2 SHAFT 1
24 | S60 1133 000 | ¥ V2 AHT— COLLAR 2
25 | 9BT 1202 003 | A b MI2x20¢ | BOLT MI2x20¢ | 2
26 | 9SW1200 003 | 7344 % MI2 WASHER, spring M]2 2
27| S50 1414 000 | A2 L—r%— SCRAPER 2
28 |1 S60 1134 000 | AZ V—s8—2+ 7 h SHAFT, scraper 1
29 | S60 1135 000 | AZ Vv—28—A 55— COLLAR, scraper 2
30 | S50 1416 000 | 7% SPRING 1
31| 9ST 0302 003 | 7V ¥ 63x20¢ | PIN, split 63x20¢ | 2

_28._




I {1 - TREF
+ ACCESSORY PARTS&TOOL GROUP

10 11 12 13

b4 L4

- 929 —



{1 - TERF

- ACCESSORY PARTS& TOOL GROUP

[E@s a—F &2 i & % # i w o=
No. CODE No. PARTS NAME QTY REMARKS
i e

2 ______

3 ______

4 ______

5 ______

6| S60 1402 091 | NfrFa—F 08 TUBE, hylon 8 1 d6x ¢8x1400¢
7| S60 1418 130 | N orFa—F o6 TUBE, hylon ¢6 2 p4x ¢6x6002
8| S60 1436 000 | x¥a k2 TANK, sub 1

9] S60 1512 005 | xF M UTVHA LY AL a3 | MANUAL BOOK, chassis 1

10 | S60 1417 184 | AV —F (Fao =224 7) ¢§ SLEEVE ¢ 8 (suction) 2 68 Mg

11| S60 1417 154 | AU—F (bW H7T) ¢6 SLEEVE ¢ 6 (discharge) 4 p61x p8x45¢
12 | S60 1417 194 | »¢wF > PACKING |

13 | S60 1417 254 | QY > P-18 “0" RING P-18 2 | 79vdh (14 )
14 | KNI3002AA A2V 2y K54 8— DRIVER, screw 1 |z RRE
15 | KNI12004CA Ay 2 ARG — 1 | 2oy iBSE
16 | KN52025AA TP M)TYHAA LY AL 3| MANUAL BOOK, engine 1 | =T BE&
17| - =-=-=---

18 | S60 2008 000 | Fwrahito 1

19 | S60 1434 002 | X 23>k BAND, tank 1

_.30_




